MBX-4RR PARTS LIST

C0055
C0056
C0057
H0109
C0113
C0114
C0115
C0122S8
C0127B
C0133
C0150
C0154
C0157
C0158
C0159
C0160
C0161
C0162
C0163
C0164
C0165
C0166
C0167
C0171
C0173
C0174
Co177
C0179
C0180
C0181
C0182
C0183
C0184
C0185
C0205
C0206
C0207
C0208
C0209
C0210
T0210
C0211
C0223
C0224
C0227
C0228
C0250
C0251
C0255
C0256
C0257
C0258
C0259
C0260
C0261
C0262
C0263
C0264
C0265
C0266
C0267
C0268
C0269
C0304
C0350
C0351
C0352
C0353
C0354
C0355
C0356
C0357
C0358
C0359
C0360

MBX-4 RR Kit (w/out Tire)
Instruction Manual

Decal

Toe in Adj. Rod
Turnbuckle Upper Arm (2 pcs.)
Washer Set

Upper Arm Link

Lower Sus. Shaft S
Center Upper Plate

Rear Upright Bracket
Gear Box

Front Upper Arm

Front Upper Plate

Front Upright

Front Upright Cup

Pivot Ball

Adjust Nut

Rear Upright

Lower Sus. Shaft L

Upper Sus. Shaft

Center Diff. Mount
Die-Cast Center Diff. Mount
Front Anti Roll Bar Set
Front Anti Roll Bar ¢2.3mm
Rear Upper Arm Link Ball
Tension Rod

Al. Front Tension Rod

Al. Rear Tension Rod (for Long Chassis)
Al. Front Sus. Mount

Al. Rear Sus. Mount
Lower Arm

Rear Anti-Roll Bar ¢2.6mm
Rear Anti-Roll Bar ¢2.8mm
Rear Tension Rod

Joint Cup

Half Shaft for Universal Joint
Universal Joint

Wheel Hub

Rear Half Shaft

Rear Axle Shaft

0O-Ring Set

Bevel Gear

Cup Joint F/R

Cup Joint Center

Spacer (For C0228)

Diff Gear w/O-Ring
Center Drive Shaft-S
Center Drive Shaft-L

Joint Cup (Long)

Diff. Case

Diff. Gasket

Conical Gear

Spur Gear

F/R Universal Joint
Center Universal Joint (S)
Center Universal Joint (L)
F/R Axle Shaft

Joint Shaft

Joint Pin

Joint Cup

F/R Drive Shaft

Center Drive Shaft (S)
Center Drive Shaft (L)
Brake Set

Radio Plate

Receiver Box

Battery Holder & Post
Brake Pad

Brake Disk

Servo Saver Arm

Servo Saver Shaft

Servo Saver Pipe

Servo Saver Spring

Al. Radio Plate Post
Carbon Mecha. Plate

C0408
C0451
C0452
C0453
C0455
C0508
D0509
H0513
C0524
C0526
C0528
C0530
CO0531
C0560
C0564
C0565
C0566
C0567
C0568
C0569
C0570
C0571
C0572
C0577
C0578
C0579
C0601
C0601/1
C0603
C0605
C0704
C0706
C0707
C0708
C0710
C0711
C0719
C0720
C0721
C0723
C0751
C0752
C0806
C0807
C0808
C0853
C0854
C0855
C0856
H0855
H0856
C0857
C0901
C0903
C0950
C1010
C1011
C1016
C1121
C1122
C1123
C1123/1
C1125
C1127
C1128
C1129
C1130
B0101
B0102/1
B0103
B0104
B0115
B0203
B0207
B0208

Wing Stay & Body Mount
Bumper F/R

Stone Guard

Body Mount & Tension Rod Mount
Chassis

Diaphragm

O-Ring Set

Spring Adijuster

Front Damper Case

Front Damper Shaft
Damper (Plastic Part)

Dust Rubber

1 Hole Damper Piston ¢1.6mm
2 Hole Damper Piston ¢1.2mm
Rear Long Damper Case
Rear Long Damper Shaft
Front Damper Stay

Rear Damper Stay

Damper Cap

Damper Cap Bush

Steel Damper Mount

Front Long Spring

Rear Long Spring

Front Damper Set

Rear Long Damper Set

2 Hole Damper Piston ¢1.3mm
Bearing (8X16)

Bearing (8x16x5)

Clutch Bell Bearing (5X10)
Servo Saver Bearing
Engine Nut

Flywheel for 3-Pin Clutch
Carbon Shoe for 3-Pin Clutch
Spring for 3-Pin Clutch
3-Pin Clutch Set

Shoe for 3-Pin Clutch
Clutch Bell 13T (5X10 B.B.)
Clutch Bell 14T (5x10 B.B.)
Clutch Bell 15T (5x 10 B.B.)
Engine Mount Flat Screw
3P Clutch Spring ®0.9mm
Engine Mount

Antenna

Body Pin

Ball Link Set

Fuel Tank

Steering Linkage

Throttle & Brake Linkage
Turnbuckle Tie Rod

Ball Link 6mm

Stabilizer Link Ball

Fuel Tank Guard

Muffler Stay

Manifold Spring

Manifold

Nylon Wing (White)

Nylon Wing (Yellow)

Body

640/Victory Tire S
640/Vicroty Tire SS

Spoke Wheel (White)
Spoke Wheel (White) 4pcs.
Spoke Wheel (Yellow)
480/Victory Tire S
480/Victory Tire H

Inner Foam S

Inner Foam L

Air Filter Set for 21 Buggy
Air Filter for 21 Buggy

Fuel Filter L

Fuel Filter S

Fuel Pump

Quick Booster

Pocket Booster

DC Adaptor for Pocket Booster



MBX-4RR PARTS LIST

B0209
B0213
B0214
B0230
B0233
B0301
B0302
B0303
B0306
B0307
B0308
B0309
B0310
B0311
B0312
B0313
B0314
B0315
B0316
B0317
B0318
B0319
B0320
B0321
B0322
B0323
B0324
B0325
B0326
B0327
B0328
B0401
B0406
B0407
B0408
B0410
B0411
B0412
B0414
B0416

Battery Booster for 100V
Power Pack 900 Futaba Line
Power Pack 900 Sanwa Z Line
Pro Starter Bl

12V Battery Code for Starter
Lockfirm Liquid

Air Filter Oil

Engine Maintenance Oil
Rad-Rez

Pit de Cleaner

Super Grease

Air Filter Qil

Super Silicone #100

Super Silicone #150

Super Silicone #200

Super Silicone #250

Super Silicone #300

Super Silicone #350

Super Silicone #400

Super Silicone for Diff. #10000
Super Silicone for Diff. #30000
Super Silicone for Diff. #0000
Super Silicone for Diff. #100000
Super Silicone for Diff. #3000
Super Silicone for Diff. #5000
Super Silicone for Diff. #7000
Super Silicone for Diff. #1000
Super Silicone #500

Super Silicone #600

Super Silicone #700

Super Silicone #3800

Switch Cover

Both Side Tape

Flat Washer 3mm

Flat Washer 4mm

Color Silicone Pipe (Pink)
Color Silicone Pipe (Green)
Color Silicone Pipe (Yellow)
Muffler Joint Silicone Pipe L
Color Strap Set 100mm

B0417
B0424
B0425
B0426
B0502
B0503
B0504
B0508
B0509
B0510
B0511
B0512
B0611
B0612
B0613
B0633
B0635
B0640
B0642
B0643
B0644
B0651
B0661
B0662
B0663
B0664
B0670
B0671
B0672
B0680
B0681
B0682
B0683
B0690
B0710
B0712
B0713
B0714
B0722
B0723

Color Strap Set 150mm
Port Cap for 21

Head Protector (Green)
Head Protector (Purple)
Works Wrench 1.5mm
Works Wrench 2.0mm
Works Wrench 2.5mm
Utility Wrench

Setting Driver for Engine
Camber Gauge

Driver for Head Screw
Cross Wrench

M3x12B/H Tapping Screw
M3x15B/H Tapping Screw
M3x8B/H Tapping Screw
M4x16F/H Tapping Screw
M3x12F/H Tapping Screw
M4x10F/H Screw
M3x12F/H Screw
M4x15F/H Cap Screw
M4x20F/H Cap Screw
M3X12B/H Screw

M3X23 Cap Screw

M3X8 Cap Screw

M3X12 Cap Screw
M3X16 Cap Screw

M3X3 Set Screw

M3X5 Set Screw

M3X12 Set Screw

M3X4 Set Screw

M3X5 Set Screw

M3X8 Set Screw

M4X12 Set Screw

M5X5 Set Screw

M3 Nut

M2.6 Nylon Nut (10 pcs.)
SN3 Nylon Nut (10 pcs.)
SN4 Nylon Nut (10 pcs.)
©2.5 E-Ring

®3x8x0.5 Washer (10pcs.)





